Parts Information:
E A LE Compressor 100ltr Belt Drive 3hp with Cast
Cylinders & Wheels

Model No: SAC1103B
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EALE

Parts Information:
Compressor 100ltr Belt Drive 3hp with Cast
Cylinders & Wheels

Model No: SAC1103B

10bar 3/8"bsp

Item | Part No. Description Item | Part No. Description
1 SAC5010990008 Base plate / Base plate 23 | SAC7230010000 Rislan hose (sold per 1 meter) / Rislan hose
2 | SAC5159151008 | Tank100ltr / Tank 100ltr (s0) (sold per 1 met
3 | 558255 Hex head set screw m8x25mm single / Hex 24 | SAC7234620000 | Delivery pipe / Delivery pipe
head set screw m8x25 25 | SAC4170010000 Belt guard kit / Belt guard kit
4 SS1045.S Hex head set screw m10x45mm single / Hex 26 SAC7260060000 | Wheel,fixed (174x21x42) / Wheel fixed
head set screw (174x21x42)
5 HHB1280.S Hex head bolt m12x80mm single / Hex head 27 SAC7260110000 Wheel,castor (81x5x23x110) / Wheel,castor
bolt m12x80mm (81x5x23x110)
6 SFS1020.S Hex head flange bolt m10x20 single / Hex head 28 | SAC7330010000 Wheel spacer / Wheel spacer
flange bolt mi 29 | SAC7360020000 | End plug / End plug
7 MSP512.S Machine screw pan head phillips m5x12mm 30 V/A4T V-belt (id-1200) a47 / V-belt (id-1200) a47
(single) / Machine .
31 SAC1127380796 Motor (black fan cover two capacitors) / Motor
8 SAC7012170000 Screw (m5x8) / Screw (m5x8) -
32 | SAC7409570000 Motor pulley 160mm - single belt (standard) /
9 SN12.S Steel nut m12 zinc din934(single) / Steel nut Motor pulley 1
m12 zinc din93
33 | SAC7458510000 Belt guard support / Belt guard support
10 SN8.S Steel nut m8 zinc din934 (single) / Steel nut - -
m8 zinc din934 34 | SAC9101880000 Pump unit / Pump unit
1 SN10.S Steel nut m10 zinc din934(single) / Steel nut 40 | SAC4057620000 | Pressure sw!tch kit 16/20amp 12bar 175psi /
m10 zinc ding3 Pressure switch
12 FWM8.S Flat washer m8 single / Flat washer m8 single 4 SAC7023050000 | Lock nut/ Lock nut
13 RW625.S Repair washer méx25 (single) / Repair washer 42 | SAC7081090000 Un:lon 1/4 bsp"m-1/4 bsp m 1:25mm / Union
m6x25 (single) 1/4"bsp m-1/4"bsp
14 FWM12.S Flat washer m12 single / Flat washer m12 single 43 | SAC7088060000 | Connector / Connector
15 RW619.S Repair washer m6x19 (single) / Repair washer 44 | SAC7090090000 | Plug 1/4"/ Plug 1/4
m6x19 (single) 45 SAC7100640000 Pressure reducer / Pressure reducer
16 RW1235.5 Repair washer m12x35 (single) / Repair washer 46 SAC7110240000 Pressure gauge 240psi, 43mm od, rear fitting
m12x35 (single / Pressure
17 | SAC7080160000 | Elbow 1/2"bsp male x2 / Elbow 1/2"bsp male x2 47 | SAC9700001789 Pressure gauge 230 psi, 50mm od, rear fitting
18 | SAC7090030000 | Plug1/2/ Plug 1/2 / Pressure
19 | SAC7130150000 | Ball valve 1/2"bsp female-1/2"bsp male / Ball 48 | SACT130570000 | Coupling body 1/4bsp male / Coupling body
valve 1/2'bsp 1/4"bsp male
20 | SAC7130160000 Drain valve 3/8"bsp male / Drain valve 3/8"bsp 49 | SAC7250360000 | Pressure switch 20amp / Pressure switch
20amp
male
21 SAC7190090000 Non-return valve / Non-return valve - SAC7323010000 Power cable / Power cable (NOT SHOWN)
22 | SAC7192090000 Safety valve 10bar 3/8"bsp male / Safety valve
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Parts Information:
E AL Compressor 100ltr Belt Drive 3hp with Cast
Cylinders & Wheels
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EALE

Parts Information:
Compressor 100ltr Belt Drive 3hp with Cast
Cylinders & Wheels

Model No: SAC1103B

Item | Part No. Description Item | Part No. Description
1 | SAC9700001075 | CRANKCASE 26 | SAC9100280090 | VALVE
2 | SAC9700001076 | CRANKCASE COVER 27 | SAC9100270210 | GASKET
3 | SAC9700000531 | SCREW (M5x12) 28 | SAC9100270100 | CYLINDER HEAD
4 | SAC9700001077 | CRANKCASE BASE SEAL 29 | SAC7458340000 | PLATE
5 | SAC9100270140 | CRANKSHAFT 30 | SAC7210010000 | FILTER ELEMENT
6 |B/6203 BEARING 6203 31 | SAC9100270240 | INTAKE FILTER
7 | B/6204 BEARING 6204 32 | SAC7012100000 | RD HEAD S/T SCREW M3:8 X 15
8 | SAC9100270150 | OIL SEAL 33 | scB8sssS SOCKET CAP BOLT ZINC M8X55
9 | SAC9100270160 | FRONT COVER 34 | SAC9100270220 | COVER
10 | SAC9100270170 | REAR COVER 35 | MSP512:S MACHINE SCREW PAN HEAD PHILLIPS
1 | SAC9100280010 | O-RING 46.2x39.6x3.3 (FRONT COVER SEAL) MS5xi2mm
2| SACTON420000 | SCREW (M6x16) 36 | SS616.S HEX HEAD SET SCREW M6x16mm SINGLE
3 | SAC9100280020 | KEY 37 | SAC9100280110 | BREATHER PLUG
7 | SAC9100270010 | CONNECTION ROD 38 | RW8255 REPAIR WASHER M8x25 (SINGLE)
15 | SAC9100270020 | GUDGEON PIN 39 | SAC9100270230 | FLYWHEEL
5 | 5AC9100270030 | PIsTON 40 |Ss82558 HEX HEAD SET SCREW M8x25mm SINGLE
17 | SAC4080120000 | KIT OF PISTON RINGS (3) 41 [ SAC7031010000 | TOOTHED WASHER
18 | SAC9100270070 | SEEGER RING (OGIVE) 42 | SAC9100270270 | AFTERCOOLER
19 | SAC9100270080 | CYLINDER(TWIN) 43 | FWM8S FLAT WASHER M8 SINGLE
20 | SAc7012220000 | SCREW 44 | SAC9100270280 | GASKET
21 | SAC9100280070 | OIL SIGHT GLASS 45 | SAC7080160000 | ELBOW 1/2"
22 | SAC9100270180 | GASKET, CYLINDER BASE 46 | SAC9700000693 | PLUG 3/8"
23 | SAC9100270190 | GASKET 100 | SAC9700003272 | VALVE PLATE ASS'Y
24 | SAC9100270090 | VALVE PLATE (CAST WITH HOLE FOR REEDS) 101 | SAC9700000078 | GASKET KIT
25 | SAC9100270200 | GASKET 102 | SAC9700010170 | PISTON GROUP
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